

# Certificate of Analysis

**Product Name** : )H1LDVH6SUD3RHU Á  
**Size** : 0-53 µm  
**Catalog No.** : 352  
**Date** : Sep/20/2024

D i f]hm	Wt%
7	.25- .4
6	2.5-3.25
7f	7-1
:Y	.5
D	. 3
G	. 3
G]	1-2.5
B]	39-43
Ab	.5-1.5
7c	4 -44

**Note 1:** Values are given in ppm unless otherwise specified

**Note 2:** All Figures above are weight for weight as determined by ICP

Stanford Advanced Materials

By Norman